
Factors Affecting Slime
Accumulation in Fiberboard

Mill Process Water

by

M. P. Minelli

A. W. Anderson

II-
rte .

	

`, .

.=Water Resources Research Institute

WRRI-36

	

October 1975



Completion Report

"Factors Affecting Slime Accumulatio n

in Fiberboard Mill Process Water "

4

Funded by
Office of Water Research and Technology

U . S . Department of the Interio r

Department of Microbiology an d

Water Resources Research Institute
Oregon State University

Corvallis, Orego n

WRRI-36

	

October, 1975



A . RESEARCH PROJECT ACCOMPLISHME gT,

The problem of filamentous bulking in the Flant studied appear s

to be amenable to engineering design and a better understanding of th e

biological sequences occurring in a high sugar effluent. The use of
[...]
quently , quently, untreated plant effluent was used in lieu of primary settlin g

basin effluent . This change came about after recognizing th e

increased stability of the primary settling through anaerobic digestion .

24



Bench Scale Treatment Unit s

Bench scale treatment progressed from four 50 ml °elco spin

flasks (Bellco Glass Co ., Vineland, New Jersey) to four 2, 000 ml

suction flasks to one 10, 000 ml laboratory fermentor, model MF-11 4

(New Brunswick Scientific Company Inc ., New Brunswick, New

Jersey) (Figures 1 and 2) . Each unit simulated flow rate and reten-

tion time equivalent to that used at the fiberboard mill . Nutrients

required were added as ammonium chloride and sodium phosphat e

yielding concentrations equivalent to that of the plant .

Effluents were pumped from refrigerated storage by fou r

individually controlled electrolysis pumps in the 500 ml and 2000 m l

units . Temperature approximating those common during th e

winter months was held constant at 14°C ± 1 .0°C . The pH

was then characteristic of the effluent as adjusted at the mill excep t

when designated as an experimental parameter . Dissolved oxygen was

maintained at a constant level of 2 to 4 mg/liter and monitored using a

lead silver oxygen probe (Rustrak Miniature Chart Recorder, Rustra k

Instrument Company, Inc ., Manchester, New Hampshire) . The

oxygen probes were made according to the directions of Johnson et al .

(1 `)) .

25



MicrobiologicalAnalysis

Wet mo•iant preparations were made from bottom sludge an d

centrifuged wastewater . .;The results indicated an overwhelmin g

dominance of 'filamentous fungi . The following staining procedure s

were employed to releal more details of the fungal structure : Gram

stain, sudan black B (fat vacuoles), Loefflers methylene blue with

malachite green (endospores), Manevals capsule stain .

The following broths and medias were used to explore the

pleomorphic character of Geotrichum candidum: acidified Sabouraud

dextrose agar, dextrose peptone broth, nutrient broth, lactose bri .th ,

. 1% tryptic soy agar, plate count agar, malt extract agar, acidifie d

potatoe dextrose agar .

Colany, .counts for the mold, G . candidum, were made on rli*di a

prepared from the effluent . Its preparation involved : -

1. Filtered effluent, 1, 000 ml .

2. Dehydration on steam to a syrup consistency .

3. Rehydrate with 500 ml distilled water andi ,fi1ter .

4. Add 70 mg of ammonium chloride .

5. Add 10 grams bacto agar .

6. Adjust pH to 3 .0 with H 2 SO4 .

7. Autoclave 15 minutes at 121°C at 15 psi pressure .

r

26



This medium inhibited all bacteria and most molds and yeast s

in the wastewater studied . The colony morphology of G . candidum

was clearly distinguishable from other contaminants . Correlation o f

colony counts with Sabouraud and plate count agar were satisfactory .

Settling

The methods used to accurately determine the settleability o f

the sludge were settled volume, sludge volume index, and sludg e

density index. Sixty minutes of settling time was allowed in th e

settled volume while 30 minutes settling for the sludge volume inde x

(30) .

Nitrogen

Nitrogen as ammonia was determined by preliminary distillatio n

followed by standard acid titration . Organic nitrogen was determined

by the classical Kjeldahl method . The procedure as outlined by

Standard Methods (30) was followed .

Residu e

Total residues on evaporation were determined for 30 ml

samples in an ignited dish and were evaporated over steam . The

aliquots were then dried at 103°C for 1 hour . The results wer e

applied to the sludge volume index determinations (30) .

27



Total Reducing Sugar s

The col,-)rimetric. method for the determination of sugars b y

Dubois et al . (11) was followed . Reagents and apparatus used are a s

follows :

1. H2SO 4 reagent grade 95 . 5%, Specific Gravity 1 .84 .

2. Phenol 80% in distilled water .

3. Standards from sucrose in distilled water (10 µg /ml to

60 µg/ml) .

4. Bausch and Lomb Spectronic 20 spectophotometer .

Procedure:

1. 2 ml of sample .

2. .05 ml of 80% phenol .

3. 5 ml of Conc . H2SO4 .

4. Mix and let stand at room temperature for 10 minutes .

5. Read at 490 mu .

6. Determine concentration from standard curve .

Sugar Chromatography

Silylation Method

Approximately 50 mg of lypholized wasted material and 1 .0 ml

dimenthylformamide, hexamethyldisilazane, trimethylchlorosilan e

mixture obtained from Applied Science Laboratories, Inc . , State

28



College, Pennyslvania, were introduced into a plastic stoppered via l

and shaken vigorously for about 30 seconds . The mixture wa s

allowed to stand for at least 5 minutes ; one or two microliter quanti-

ties were then injected into the gas chromatograph . The column con-

sisted of 1% XE 60 on Ankrom ABS stainless steel 1/8 inch x 6 ft .

Alditol Acetate Derivatives (Modified Method o f
Albersheim et al.. (31) )

1. Precipitate the SO4 from 70 ml of wastewater by adding

approximately 1 .5 g of BaC1 2 . Mix for 5 minutes the n

centrifuge at 5,000 rpm for 5 minutes, and collect the clea r

supernatant . Sprinkle a small amount of BaC1 2 to check for

complete SO 4 removal .

2. Decant 50 ml of clear supernatant and add 1 ml of inosito l

internal standard (10 mg/rnl std . ) . Adjust the pH to 6 with

a saturated solution of Ba(OH) 2 .

3. Add about 0 .2 grams of NaBH 4, mix, and allow to stand fo r

30 minutes at room temperature ("' 25°C) .

4. Add glacial acetic acid dropwise until gas evolution ceases .

5. Remove boric acid by evaporation in a rotary evaporator to

dryness or near dryness . Do not exceed 70°C . Wash 3

times with 10 ml of absolute ethanol and evaporate to drynes s

each time . Scrape off the dried residues and sugars from th e

29



sides of the round bottom flask .

6. Add 10 ml of acetic anhydride and 0 . 5 g of sodium acetat e

and reflux for 20 minutes . (Do not exceed 130°C .)

	

Rotate

round bottom flask to bring refluxing material into contac t

with the residues on the side walls .

7. Add 10 ml of dichloromethane, centrifuge for 5 minutes at

5, 000 rpm and evaporate to desired concentration .

8. Inject into chromatograph .

Polymerized Sugar Chromatography Procedur e

1. Centrifuge 75 ml of wastewater at about 5, 000 rpm fo r

5 minutes .

2. Measure exactly 50 ml of supernatant and precipitate th e

slime with 100 ml of ethanol (95%) or N-propyl alcohol .

3. After a precipitate has formed, centrifuge at 5, 000 rpm fo r

10 minutes .

4. Pour off the supernatant and add about 2 ml of distilled wate r

to the slime and resuspend . Add about 100 ml of alcohol and

precipitate once again . Centrifuge and collect the pellet a s

before . Repeat twice more to assure adequate cleaning .

5. Suspend the slime in 50 ml of distilled water and add 2 . 5 ml

of 72% H2 SO4 .

30



6. Autoclave briefly to hydrolyze the-slime polymer (10 rril.nute s

at 120°C at 15 psi) .

7. Complete sample preparation beginning at 'step l unl~er free

sugar chromatography--alditol acetate preparation .

Column preparation: One hundred mg of ethylene: glycol

succinate (EGS) were dissolved in .25 ml of chloroform 'and . 10 .0' .m g

ethylene glycol adipate (EGA) and 200 mg XF 1150-were dissolved i n

25 ml of acetone . The above mixtures were poured together quickly, . =

mixed with 10 'gm of gas chrom P, and stirred gently occasionally .

After 0 . 5 hour, it was poured into a fritted funnel and excess liquid

allowed to drain off . The mixture was poured into a large petri dis h

and dried . A 4' x 1/8'-' stainless steel column was filled by vibratio n

and equilibrated in the GC for about 2-6 hr at 188°C before used . It

was advisable to flow a low level of helium gas through the colum n

during equilibration (6 to 10 lbs) . All analysis were .made using a

F & M High Efficiency Gas Chroi giatograph, Model 402, with a,

Honeywell Strip Chart Recorder, Electronik 16, and a Hewlett Packard .

3370A Integrator . The column was run isothermally- at 1'8.8°C .

Injection port and detector temperatures were . 215°C and 210° C

respectively; The approximate gas flow rates were as follows :

helium .70 ml/min, and air 230 ml/min . Two µl was the standard

volume Injected .



Total Carbon

Total carbons were determined on each stage of plant tr .atment .

This method was employed to monitor the pollutional strength of th e

water . A Lindberg combustion tube furnace, model CF-2R (Lindber g

Engineering Co . , Chicago, Ill .) was modified to accept 20 µl liquid

samples . The sample was ignited at 1150°C which formed CO 2 fro m

all carbonaceous material . A Lira Infrared Analyzer, Model 30 0

(Mine Safety Appliances Company, Pittsburgh, Pa .) monitored CO 2

concentrations, and the results were recorded on a Heath Servo -

Recorder, Model EU-20B (Heath Company, Benton Harbor, Mich .) .

Standard samples were prepared from primary standard benzoic aci d

within a range of 250 mg /1 to 1,000 mg /1 carbon .

32



RESULTS AND DISCUSSIO N

The plant selected for this study was located at Forest Crove ,

Oregon . Their highly stabilized, slime plagued wastewater was

representative of activated sludge treatment in many fiberboar d

mills . The wastewater from the process is pumped to a primar y

settling basin at an average daily flow of 220, 000 gpd . The tempera -

ture was 43°C and contained approximately 13, 00'0 aerobic or facul-

tative microorganisms per ml . These organism were largely non -

filamentous, borderline mesophiles of Gram positive coci, Gra m

negative rod, and budding yeast character . The primary settling pond

holds 0, 5 million gallons of process water and contains approximatel y

9000 facultative organisms /ml . During the winter months centrifuge d

wastewater examined by wet mounts revealed a large population o f

filamentous organisms . Aeration is supplied by 5 surface aerators t o

a basin capacity of 2 . 1 million gallons and maintains 4 to 6 mg/1 o f

dissolved oxygen . The average colony count was 60,000 organisms/m l

and the population resembles that of the primary settling pond . Th e

clarifier has a 9600 gallon capacity with a retention time of about 1

hour . Its effluent contained approximately 315,000 organisms /m l

which consisted largely of floating filamentous communities .

Twenty percent of the input flow became excess bottom sludg e

and was pumped to an adjacent field . The clarified water passe s

33



through metal weirs and into a storage pond for eventual reuse a s

processing water . The average *detention time was 7 days .

Samples were collected at points A, B, C and D every 50 days

and at points A arid B at weekly intervals and assayed _for settleabl e

solids, total sugars, pH,' organic nitrogen, ammonia nitrogen, tota l

carbon and residues (Figure 3) . In addition the samples collected at

points A and B for use in the bench reactors were treated under con-

ditions duplicating those of the aeration basin . This included nutrien t

additions, pH, dissolved oxygen and feed rate . The nutrients adde d

at the mill were 600 lbs of NH 4C1 and 150 lbs of treble phosphat e

fertilizer per day. Slime formation, using a laboratory reactor ,

could be easily demonstrated (Figure 1) .

Characterization of Process Water .

'Table I exhibits the results obtained during August, 1974, o n

the waste water . According-to information obtained from the plant ,

adequate BOD removal with minimal slime accumulation occurred

during this 'period . Table II shows the change from August to Octobe r

at which time the water temperature had dropped from 19 to 15°C .

It was during this period that a significant increase in slime build-u p

began .

High pressure steam applied to the wood splits off available -

acetyl groups and this lowers the pH values of the process water . T.he

34



PLAN T

RE-US E
POND

PRIMARY
SETTLIN G

PON D

AERATION
BASI N

LAN D
DISPOSA L

Figqre 3 . Activated sludge water tre4tment process with wate r
reuse capability and land disposal of sludge waste .

35



to O to

	

O
.D N

M

O O O O
O O .o I co

N
to .'

O O O O O
O O 'd+ N C,
O U CO Tr to

.O 0
O N d~

X11

	

N

CO

	

Tr

	

M

O ON 00 i CO
to

	

O

	

to
M

to CO M Tr .O

M
N

	

co t1 1
N •-- ~

N

z

	

z

ctl
.

	

w
0 00 b0
H U)

b A
.~
•

4)

• 0
Cd
U)

NO O d+ N
'41 <

	

i

to .-■ N to .O

Tr T MMIn

<4 Uq W

a)

cd

M M N N

M M .O I 0
M O .O M

In O to
O O' N ' M

di "-I da d' O
N N N CN'- i

to M M d' N
^+ N 0 0

Tcr M N

O Tr Ttl M N

36



pH is not adjusted at this fiberboard mill .

	

-

High concentrations of sugars result from, the steaming proces s

since 60 to 80 percent of wood consi•sts of cellulose and hemicellulos e

polysaccharides . Hemicellulo'se, which contains the shorter chaine d

polysaccharides are more susceptible to hydrolysis than the cellulose .

The major polymers of wood he+i'nicellulose are : xylans, glucoman-

nans, 'methylglucoronoarabinoxylan, galactoglucomannan an d

arabinogalactan (22) . To compare the two tables as a function of

temperature would be erronenous because of plant production change s

and rainfall dilution. Therefore, these data serve as a general char-

acterization of the wastewater involved .

In summary, we can say there was :

1. adequate BOD removal for re-use wate r

2. sufficient nitrogen for microbial growth -

3. high carbohydrate concentration s

4• , low , pH for viable activated sludge'.

Identification of Free Wood . Sugar s

The identification of the--major wood sugars were-by gas-liqui d

chromatographic analysis following the alditol acetate procedur e

described on page 17 . Figure 4 shows a standard mixture of known -

sugars with those common to . the effluent in the bench scale reactors .

They are : rhamnose, arabino.se, xylose., mannose, galactose a'nd .

37



A

	

Standard Mixture

Rhamnose Range : 1 0
Sample Size : 1 . O p l

Arabinose

Xy/ose

Mannose Glucose
( Galactosej

r

	

/nos/to/

Spin Flask Slim e

Range : I
Sample Size : 1 . 0 p l

/nos/to l
Rhamnose

Galactose

December 20, 1974

Xy/ose
Unknown

Mann ose

n .

Arab/nose

I
Glucose

Figure 4 . A chromatographic analysis of the constituent sugar s
produced in the bench scale reactors with Geotrichum
candidum as the predominate microorganism .

38



glucose plus the internal standard inositol . Figure 4 shows the

relation of standard sugars to free sugars from plant process wate r

before treatment and following primary and ,seconda-ry treatment .

From the analysis, carbohydrates in the form of free sugar, ar e

removed as such . However, they appear as polymerized sugar which

can be demonstrated by acid hydrolysis to free- the sugar and the n

followed by chromatography . Hence . its presence can be demonstrate d

by gas chromatography (Figure 6) . ,According to the data shown. in

Table III the initial production of slime began in the anaerobic pri-

mary settling pond with large additional gains in the aeration basin .

The large concentration of galactose appearing . in the plant poly-

merized sample is possibly a wood hemicellulase consisting_ primarily

of galactose and/or slime residue from the transport pipes . The -con-

ditions in the anaerobic primary settling pond produce a predominanc e

of the filamentous mold, Geotrichum candidum -(Figure 8) during the .

winter months . The capsular slime produced by this organism is

shown in Figure 9 . Although the function of capsule material remains

obscure it is thought to be a protection against such things as oxygen ,

viruses, feeding protozoa, and possibly stalked forms of bacteria .

The graph (Figure 7) shows the relationship between free an d

polymerized sugars within the treatment facility . The concentration s

are as precise as is possible with the method employed . Hydrolysis ,

heat and pressure in the analysis reduced the amount of recoverable

39



Rhomnose

	

Standard Mixture

Arabinose

I Xylose
4

Range : 1 0
Sample Size : 1 . 0 pl

Mannose

	

Glucose